

5555 Telegraph Road  
Los Angeles, CA 90040  
Tel: 213 838-1600  
Fax: 213 722-8251

REPORT NUMBER: 720210-1R  
DATE: 12/24/96  
PAGE 1 OF 15  
REVISED DATE: 03/04/97

**CLIENT:** DOC'S MARKETING CORPORATION  
2343 Calle Alucema  
Thousand Oaks, CA 91360

**SUBJECT:** METAL SCREW (750 SD)

**REFERENCE:** Conferences and correspondence with Mr. Forrest Dockery commencing September 18, 1995.

**SAMPLE ID:** The following specimens were randomly sampled and retained at Doc's Marketing Corporation, 5158 Goldman Ave. Unit A, Moorpark, CA 93021, by an SGS U.S. Testing Company representative on October 7, 1996:


- 250 ea, 2-inch long, nominal, self-tapping, heat-treated, plated, 1018 steel, ceiling suspension fasteners Part Number 750SD. Each fastener consisted of a 0.3-inch long self-tapping portion, a 0.5-inch long threaded portion (0.19-inch shank diameter; 0.25-inch thread diameter), a 0.5-inch diameter by 0.08-inch thick washer portion, a 0.21-inch diameter by 0.6-inch long shank portion and a 0.08-inch thick by 0.5-inch long flattened, eyelet portion with a 0.18-inch diameter hole. The underside of the washer portion had a fan blade appearance (See drawing in the Appendix).

The Client submitted 16, 18, 20 and 22-gauge, corrugated, galvanized, sheet metal sections and identified them as being manufactured by Verco, ICBO #2078.

The Rockwell C hardness of the sampled fasteners was 24, as determined by Metal Control Laboratories, Inc. in Montebello, CA, and witnessed by SGS U.S. Testing Company personnel, on November 26, 1996.

The chemical composition of a specimen taken from the sampled lot was determined by the Client and the report, from MGF Wire Processing Industries, Inc., is included in the Appendix.

**SIGNED FOR THE COMPANY:**



Marco Tachiquin  
Test Engineer



David Pereg  
Manager, Engr. Dept.

Member of the SGS Group

**ANALYTICAL SERVICES • PERFORMANCE TESTING • STANDARDS EVALUATION • CERTIFICATION SERVICES**

SGS U.S. TESTING COMPANY INC. REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANYONE RELYING ON SUCH REPORTS SHOULD UNDERSTAND ALL OF THE DETAILS OF THE ENGAGEMENT. REPORTS REFLECT RESULTS ONLY OF THE STANDARDS OR PROCEDURES IDENTIFIED TO THE TESTS CONDUCTED AND ARE LIMITED TO THE SAMPLES TESTED. TEST RESULTS MAY NOT BE INDICATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN. SGS U.S. TESTING COMPANY INC. HAS NOT CONDUCTED ANY QUALITY CONTROL PROGRAM FOR THE CLIENT. NEITHER THE NAME, SEALS, MARKS NOR INSIGNIA OF SGS U.S. TESTING COMPANY INC. MAY BE USED IN ANY ADVERTISING OR PROMOTIONAL MATERIALS WITHOUT THE PRIOR WRITTEN APPROVAL OF SGS U.S. TESTING COMPANY INC. THIS REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL WITHOUT THE WRITTEN PERMISSION OF THE SGS U.S. TESTING COMPANY INC. SAMPLES NOT DESTROYED IN TESTING ARE DISPOSED OF AFTER 30 DAYS.

REPORT OF TEST

